
 

 

 
 

 

 
 

 
 
 
 
 

 

TAROOM SEWERAGE  
Planning Report 
 
DRAFT 
Job No. 763709 
Prepared for Banana Shire Council 
July 2009 

 

 



 
TTAARROOOOMM  SSEEWWEERRAAGGEE    
PPLLAANNNNIINNGG  RREEPPOORRTT  
 

Banana Shire Council DRAFT 8 July 2009 
M:\7637-09\Word\TAROOM REPORT JUNE 2009 V.1(ST).docx Cardno Pty Ltd Page i 

 
Cardno (Qld) Pty Ltd 

 ABN 57 051 074 992 

Level 11 Green Square North Tower  

515 St Paul’s Terrace 

Fortitude Valley Qld 4006 

 Locked Bag 4006 Fortitude Valley 

 Queensland 4006 Australia 

 Telephone: 07 3369 9822 

 Facsimile:  07 3369 9722 

 International:  +61 7 3369 9822 

 cardno@cardno.com.au 

 www.cardno.com.au 

 
 
 
 
 
 
 
 
 
 
 
 
 
[...]
Dissolved Oxygen (mg/L) 2 Min 
 

  The treated effluent can be reused for irrigation in a sustainable manner and the 
quality must meet the following: 

 
Table 4-2   Release Quality Characteristic Limits for Irrigation Water  

Quality Characteristic Release Limit Limit Type 
pH 6.5-9.0 Range 

Faecal Coliforms (org/100mL) 1000 Max 

Chlorides 700 Max 

TDS 1500 Max 
 

4.1.2 Law and Regulations for Recycled Water Supply 

The supply of effluent from the STP is regulated under provisions included in the Water 
Supply (Safety and Reliability) Act  2008 (the Act). The Act came into force on 1 July 2008 
and is administered by the Department of Natural Resources and Water (NRW). The 
regulator under the Act is the chief executive of NRW. The provisions for recycled water 
supply in the Act aim to protect public health whilst ensuring the water supply needs of the 
community are met.  



 
TTAARROOOOMM  SSEEWWEERRAAGGEE    
PPLLAANNNNIINNGG  RREEPPOORRTT  
 

Banana Shire Council DRAFT 8 July 2009 
M:\7637-09\Word\TAROOM REPORT JUNE 2009 V.1(ST).docx Cardno (Qld) Pty Ltd Page 9 

The Act states that; “the multiple-entity recycled water scheme must not supply recycled 
water unless there is an approved recycled water management plan for the supply of the 
water”. 

As the recycled water provider of the Taroom scheme, Banana Shire Council is required by 
the Act to have either of the following before supplying recycled water unless they are 
covered by a transitional period as described in sections 631–634 of the Act:  

  A recycled water management plan (RWMP) approved by the regulator; or  
  An exemption from preparation of a RWMP granted by the regulator (refer to Recycled 

Water Management Plan Exemption Guidelines).  

These requirements are being undertaken as part of the Recycle Water Management Plan 
Report (RWMP) for Banana Shire Council.  

4.1.3 Classification for Irrigation  

The Water Quality Guidelines for Recycled Water Scheme 2008 suggests that for irrigating 
non-food crops, the irrigator may use any relevant guidelines as a benchmark when 
determining the appropriate water quality criteria for the irrigation with appropriate control 
measures.  
 
The Public Health Regulation 2005 outlines quality standards for recycled water based on 
the presence of E.Coli. The regulation defines quality standard of each class in the 
following sections:  

  Schedule 3C: quality standard of Class A+ recycled water;  
  Schedule 3D: quality standards of for Class A, B, C and D recycled water.  

Schedule 3D classifies recycled water Classes A – D based on the results of test for 
presence of E.Coli. Testing must be undertaken on a weekly basis and each class standard 
requires that 95% of the samples taken in a 12 month period must meet the specified 
E.Coli Level.  

In order to verify the recycled water Class for Taroom STP effluent, at least 52 weekly test 
results are required. Therefore, with the limited data available, the STP effluent can not be 
classified. 
 
However, the available results indicate that STP’ s best performance in reducing E.Coli was 
less than 2 cell/100mL which is equivalent to recycled water Class A (Schedule 3D).  This 
suggests that the STP is capable of producing Class A effluent  If the performance is 
consistence over 52 weeks monitoring (52 samples) as required by Schedule 3D.  
 
The Queensland Water Recycling Guidelines 2005; part 7.3.7 contain guidelines which are 
applicable for Taroom’s effluent reuse schemes as follows:  
 
Guidelines for Pasture Irrigation, stock watering and agricultural wash down  
 

  Where there is no assurance of effective control over the timing of public access to any 
area irrigated with recycled water, and above-ground irrigation delivery systems are 
used, only Class A recycled water should be used.  Where sub surface irrigation is 
used, Class C recycled water may be used with uncontrolled access.  Drip irrigation 
may not lead to ponding of the water.  



 
TTAARROOOOMM  SSEEWWEERRAAGGEE    
PPLLAANNNNIINNGG  RREEPPOORRTT  
 

Banana Shire Council DRAFT 8 July 2009 
M:\7637-09\Word\TAROOM REPORT JUNE 2009 V.1(ST).docx Cardno (Qld) Pty Ltd Page 10 

  Class C recycled water could also be used for spray irrigation in areas where public 
access can be prevented during irrigation and for long enough after irrigation wetted 
surface has dried, or be used for subsurface irrigation.  

  Class B recycled water can be used for irrigation of pasture and fodder for dairy 
animals where there is no withholding period between irrigation and feeding; 

  Class C recycled water can be used for irrigation of pasture and fodder for dairy 
animals where there is a 5 day with holding period; 

  Recycled water for stock drinking water should meet the requirements for Class B, with 
the exception that stock should not be exposed to recycled water that contains 
Helminth (tapeworm) eggs 

  Recycled water for non food crops such as silviculture, cotton, turf production and 
nurseries should be of at least Class D quality 

 
These guidelines are primarily aimed at ensuring public safety whilst the EPA requires long 
term environmental sustainability to be assessed and shown that the application of the 
effluent for the various uses is not detrimental to the environment in the long term.    

4.1.4 Current Treated Effluent Quality 

The effluent quality is routinely monitored at the plant’s Chlorine Contact Tank (CCT) as it is 
the final point before the effluent leaves the STP. The other test results undertaken on water 
from the farm’s paddock and the golf course dam are not relevant to this assessment of plant 
performance as they are beyond the Council’s control as described in the effluent supply 
agreements.  

The following test results are from  2006 and 2008:  

Table 4-3   Water quality of effluent in the chlorine contact tank (CCT) 

PARAMETERS UNITS composite 
18/03/09 

11:00
20/02/08

11:00
14/06/07

11:00 
21/02/07 

10:00
11/01/06

BOD5 mg/L 3 30 16 21 26

TDS mg/L 755 382 449 384 -

SS mg/L 21 19 18 6 35

Chlorides mg/L - 40.2 38.4 60.6 35.6

DO mg/L - 1.8 3.5 2.3 1.6

pH - 7 7.2 7.5 7 7.4

E.Coli/ 100mL Org <10 <2 1400 <2

Nitrate mg/L 85.8 44.1 59.3 26.4 21.6

NH4 as N mg/L <0.05 5.99 27.5 15 22.7

T-N mg/L 21.7 17.2 52.6 26.5 34.6

T-P mg/L 7.4 6.5 9.1 7.7 6.7
 

 
As discussed earlier, the effluent can be released from the STP to the water way or for 
irrigation purposes under conditions stated in the EPA license. The conditions specify the 
target effluent qualities that need to be met. The following discusses each parameter 
against the target.    



 
TTAARROOOOMM  SSEEWWEERRAAGGEE    
PPLLAANNNNIINNGG  RREEPPOORRTT  
 

Banana Shire Council DRAFT 8 July 2009 
M:\7637-09\Word\TAROOM REPORT JUNE 2009 V.1(ST).docx Cardno (Qld) Pty Ltd Page 11 

  BOD5 (80th percentile) and SS (80th percentile) are required to be lower than 20 and 
30 mg/L respectively. The tests are undertaken quarterly and the results are evaluated 
annually. The available records show the STP is able to meet both limits but the 
performance is inconsistent.  

  TDS, pH and chlorides level are well within the limit. 

5. E.COLI COUNTS INDICATE THAT THE STP IS ABLE TO PRODUCE LESS THAN 2 
CELLS PER 100 ML WHICH IS WELL UNDER THE LIMIT. HOWEVER, THIS 
PERFORMANCE IS ALSO INCONSISTENT. 



 
TTAARROOOOMM  SSEEWWEERRAAGGEE    
PPLLAANNNNIINNGG  RREEPPOORRTT  
 

Banana Shire Council DRAFT 8 July 2009 
M:\7637-09\Word\TAROOM REPORT JUNE 2009 V.1(ST).docx Cardno (Qld) Pty Ltd Page 12 

5. EXISTING SEWAGE TREATMENT PLANT 

The sewage treatment plant at Taroom is typical of plants built in the late 60’s early 70’s, 
consisted of primary sedimentation, biological treatment and disinfection before discharging 
to local waterway.  These types of plants were designed to typically produce a secondary 
treated effluent quality of 20mg/L BOD5, 30mg/L suspended solids, with no nutrient 
removal, although some nitrification may occur in the trickling filter under low-load 
conditions and ammonia volatilisation may occur if storing in a pond.  
 
The process system at Taroom consists of the following units;  
 

  Inlet works 
  Imhoff tank (combined Primary Sedimentation and Sludge Digester)  
  Trickling filter; 
  Secondary Clarifier (Humus Tank); 
  Disinfection contact tank. 

 

5.1 Inlet Works 

5.1.1 General Consideration 

The objective on the  Inlet works  is to remove gross solids and grit from the flow to prevent 
blockages and other damage to downstream process elements in the treatment plant. The 
Inlet works usually comprises of screening and grit removal as a single treatment unit.  
 
The screens are designed to capture gross inorganic solids, such as toilet paper, rags etc 
and remove them from the flow to prevent blocking downstream pipes and pumps.  
Following the screens, the water flows through the grit removal system, where heavier solid 
particles, such as grit, sand and other solids are removed from the sewage flow by gravity 
settlement.  Grit in the sewage can cause premature failure of pipes, pumps and valves 
due to the abrasive action of the grit. The grit accumulated on the bottom of the channel is 
contaminated with organic matter and will have the potential to cause odour problems when 
removed and left exposed to the air  for too long a period. 

The design of the grit channels relies on reducing the velocity of the wastewater to a point 
where the heavier particles settle out and collect on the floor of the channel.  The 
recommended maximum design velocity for grit channels is 0.3 m/s.   

5.1.2 Assessment of Inlet Works 

The inlet works at Taroom has only cast iron bar screens with a  bar spacing of 50mm.  The 
screen is installed in the inlet channel which is rectangular with flat bottom and dimension 
of 0.3 m wide, 0.5 m deep and 5 m long. At the end of this rectangular section the width  
narrows  to 0.15 m (Parshall Flume shade) then expands back to the end channel section 
which leads into the Imhoff tank. The end section is 0.3m wide and 0.9 m long. 

Grit accumulated in the channel can cause odour. The operator manually cleans the screen 
and grit channel daily and no odour detected during the site visit.  

 



 
TTAARROOOOMM  SSEEWWEERRAAGGEE    
PPLLAANNNNIINNGG  RREEPPOORRTT  
 

Banana Shire Council DRAFT 8 July 2009 
M:\7637-09\Word\TAROOM REPORT JUNE 2009 V.1(ST).docx Cardno (Qld) Pty Ltd Page 13 

 
Figure 5-1:  Inlet Works at Taroom 

The 50 mm screen spacing will allow a considerable quantity of inorganic material as 
evidenced by the material on the surface of the tank to be discharged into the Imhoff Tank 
adding to the solids loading and reducing the effectiveness of the digestion chamber.   

 

 

 

 

 

 

Figure 5-2:  Imhoff Tank 

The inlet channel discharges into the Imhoff Tank as a rectangular weir which effectively 
controls the depth of flow and hence the velocity.  A free discharge equivalent to 3ADWF 
(5.8 L/sec) results in a depth of flow of 36 mm and a velocity of 0.32 m/sec which is 
marginally above the recommended maximum.  At peak wet weather flow (5ADWF) the 
velocity in the Inlet Channel is calculated at 0.38 m/sec compared with the recommended 
velocity of 0.3 m/sec.  It is likely therefore that during diurnal peak flows and during wet 
weather events grit will be carried into the Imhoff Tank reducing its effectiveness. 

It is therefore recommended that fine screens and a vortex type grit removal system 
complete with grit classifier is installed at Taroom as has recently been completed at 
Biloela STP.  The estimated cost of this work is $285,000. 



 
TTAARROOOOMM  SSEEWWEERRAAGGEE    
PPLLAANNNNIINNGG  RREEPPOORRTT  
 

Banana Shire Council DRAFT 8 July 2009 
M:\7637-09\Word\TAROOM REPORT JUNE 2009 V.1(ST).docx Cardno (Qld) Pty Ltd Page 14 

5.2 Imhoff Tank 

5.2.1 General Consideration 

An Imhoff tank was often used at treatment plants for small communities of less than 1500 
people. The objective of Imhoff tank is to settle the suspended solids in the sewage and 
anaerobically digest them. This undertaken in a deep two storey tank consisting of an 
upper continuous flow sedimentation tank and a lower sludge digestion chamber. The clear 
water leaves the tank from the upper chamber while settleable solids are settled and 
collected in bottom of the lower chamber where it is anaerobically digested before being 
discharged to the drying beds. This process should generally remove 30-35% of BOD5 and 
50-60% of volatile suspended solid from the raw sewage.  

 
The physical design of an Imhoff Tank is based on the surface loading rate, retention time, 
digestion chamber volume and floor slope of hopper bottom.  The surface loading rate is 
given in terms of cubic metres of flow per square meter of surface area per unit of time, 
usually per day.   

 
Typical design parameters for an Imhoff tank are shown in Table 6.1, taken from the 
Queensland Guidelines for Planning & Design of Sewerage Schemes,. It should be noted 
that these criteria relate to the individual compartments of the tank i.e. sedimentation 
compartment or digestion compartment not to the tank as a whole 
 

Table 5-1 Imhoff Tank Design Values 

Item Units Criteria 
Surface loading rate at 3ADWF m3/m2/d <25 

Retention time at 3ADWF hrs >2.0 

Anaerobic Digester volume for primary 
and secondary sludge  m3/EP 0.1- 0.14 

Suspended solids removal rate %  40 – 70 

BOD5 removal %  20 – 50 
 
The surface loading rate for optimal operation is given in literature as 25m3/m2/day, (Water 
Resources Commissions Department of Primary Industries, QLD Guidelines for Planning & 
Design of Sewerage Schemes, September 1992).  This rate is designed to achieve a 
removal efficiency of 30% for BOD5 and 60% for suspended solids.  

For normal primary sedimentation tanks if the retention time is too long the content of the 
tank, especially the settled sludge, can become anaerobic and generate unpleasant odours 
and if the retention time is too short the tank will be inefficient and the suspended solids 
and BOD5 removal efficiency will be reduced.  In the case of an  Imhoff tank the sludge 
settles into the digestion chamber where anaerobic digestion is encouraged.  The internal 
baffles prevent the rising sludge from entering the clarified effluent zone and directs  the 
biogas  through to the side zones.  This prevents any rising solids passing through to the 
clarified effluent. 



 
TTAARROOOOMM  SSEEWWEERRAAGGEE    
PPLLAANNNNIINNGG  RREEPPOORRTT  
 

Banana Shire Council DRAFT 8 July 2009 
M:\7637-09\Word\TAROOM REPORT JUNE 2009 V.1(ST).docx Cardno (Qld) Pty Ltd Page 15 

5.2.2 Assessment of the Imhoff Tank 

According to the asset register, the Imhoff Tank was built in 1971 has 8.2m diameter and a 
predicted 80 year useful life. It is therefore expected to need to be replaced in 2051. The 
original drawings of the Imhoff Tank are unavailable therefore the dimensions were 
determined on site:  

The sedimentation section has a surface area of 23.65m2 (4.3m width and 5.5m length). 
The sedimentation volume is approximately 68.6m3 (calculated between the top water level 
and slot level: 4.04m depth).      

Calculating the maximum allowable sewage flow based on  each of the parameters 
contained within  the QLD Guidelines: 

  Surface loading rate of 25 m3/m2-d ;  maximum flow = 591m3/d  
  Weir overflow rate of 125 m3/m2-d ;  maximum flow =538m3/d 
  At 590 m3/d;  the retention time is 2.6 hours 

From the results, the Imhoff tank capacity is limited by the weir overflow rate which limits  
the flow rate to 538m3/day. As the suggested parameter is based on 3ADWF, therefore, the 
maximum capacity based on average flows is 179 m3/day.  

This additional capacity and consequent long retention time under current dry weather flow 
conditions results in algal growth within the Imhoff Tank and will at times of higher flow lead 
to carryover of this algal material to the Trickling Filter increasing the solids loading on that 
plant element.  

Calculating the Imhoff digester volume:  

  Cone volume up to the straight wall with 0.6 m’ diameter flat bottom =  77 m3 
  Volume of straight wall section up to 0.5 meter below the slot = 30.30 m3 
  Total digestion volume = 70.56 + 30.30 = 107.3 m3 

As the existing Imhoff tank works as a low rate digester and treats primary sludge and 
recycled sludge generated from trickling filter, the Guidelines (QLD Guidelines for Planning 
& Design of Sewerage Schemes, September 1992, Table 14.0) suggests that for this 
application, the digestion volume required is 0.1 – 0.14m3/EP.  

Calculating the equivalent EP based on the suggested digestion volume of 0.14m3/EP: 

  Maximum EP based on the existing digestion volume = 107.3/0.14 = 766EP 
  Allow  232L/EP: maximum STP inflow based on the existing digestion volume = 766 x 

232/1000 = 177m3/d. 

Therefore, as limited by its digestion volume the existing Imhoff is capable of treating STP 
inflows up to 177m3/d provided that the grit removal efficiency of the inlet works is improved 



 
TTAARROOOOMM  SSEEWWEERRAAGGEE    
PPLLAANNNNIINNGG  RREEPPOORRTT  
 

Banana Shire Council DRAFT 8 July 2009 
M:\7637-09\Word\TAROOM REPORT JUNE 2009 V.1(ST).docx Cardno (Qld) Pty Ltd Page 16 

 

Figure 5-3:  Imhoff Tank at Taroom 

During the site inspection the Imhoff tank appeared visually to be in good condition.  

The current loading is below the recommended maximum in the Guidelines, operational 
practices could be improved by adjusting the sludge draw-off by routinely monitoring the 
sludge bed level.  This  may reduce the load on the sludge drying beds and ensure a  
stable sludge is being produced. 

5.3 Trickling Filter 

5.3.1 General Considerations 

The trickling filter treats the soluble organic matter in the clarified wastewater from the 
Imhoff tank.  The clarified wastewater is distributed evenly over the filter surface through 
the rotating distributor arms and flows down through the rock media of the filter.  A 
biological slime containing bacteria and protozoa grows on the media and as the 
wastewater passes over the slime the bacteria purifies the wastewater by converting the 
organic material into harmless compounds – mainly carbon dioxide and water. 

Some nitrification may occur if the filter has a light organic loading with the subsequent 
reduction in ammonia concentration in the wastewater. 
 
Effluent from the base of the filter is collected and directed to the secondary clarifier where 
the solids are separated from the treated effluent while the sludge is collected and returned 
to the inlet works.  



 
TTAARROOOOMM  SSEEWWEERRAAGGEE    
PPLLAANNNNIINNGG  RREEPPOORRTT  
 

Banana Shire Council DRAFT 8 July 2009 
M:\7637-09\Word\TAROOM REPORT JUNE 2009 V.1(ST).docx Cardno (Qld) Pty Ltd Page 17 

The recommended hydraulic loading rate at which the effluent passes through the media 
should not exceed 0.8 m3/m3 media per day.  Above this rate the effluent will not have 
adequate contact time with the biological slime on the media to ensure full treatment.  
Conversely, the filter media must remain moist at all times.  If the media is allowed to dry 
out for a prolonged period the microorganisms will start to die and the treatment efficiency 
is reduced.  To prevent the media drying out during periods of low flow rate it is normal 
practice to recirculate treated effluent to the filter. 

The optimal design parameters for a trickling filter are summarised in Table 5-2 below.  The 
loading rates given in Table 5.5 are designed to achieve a treated effluent quality of 20 
mg/L BOD5 and 30 mg/L suspended solids for a water temperature of 200C. 

Table 5-2   Optimal Design Parameters for a Low Rate Trickling Filter 

PARAMETER UNIT VALUE 

Hydraulic Loading Rate m3/m3 media /day 0.3 – 0.8 

Organic Loading Rate kg BOD5/m3/day 0.07-0.22 
 

5.3.2 Assessment of the Trickling Filter 

The overflow from the Imhoff tank gravitates into the central well in the trickling filter and 
disperses out through the outlet holes in the distribution arms.  The effluent flowing out of 
the arms generates enough force to rotate the arms across the surface of the media of the 
trickling filter.   
 
The effluent is then collected in the underdrainage system and directed to the secondary 
clarifier tank.   

In the absence of engineering drawings and technical data, a measurement at site 
indicates the trickling filter dimension of 14m diameter with 1.8m media depth. Therefore, 
the calculated media volume is 277m3. 

Using the suggested optimum parameters to calculate maximum capacity of the filter, the 
results are: 

Table 5-3   Optimal Parameters for Comparison 

DESIGN PARAMETER  
 

OPTIMAL VALUES 
(m3/m3 media /day) 

OPTIMAL CAPACITY 
(m3/day) 

Hydraulic Loading Rate 0.3 - 0.8 83 - 222 

Organic Loading Rate 0.07 - 0.22 99 - 311 

From the table, the results indicate that the maximum filter capacity is limited by hydraulic 
load with maximum capacity of 222m3/day. Based on the organic loading rate, the optimum 
operating range is from 99 m3/day to 311 m3/day. 

During the site inspection, the filter was operating within the suggested range. The 
distribution systems installed on the filter consisted of  the rotating 4-arm distributor and 
fixed sprinklers. The 4-arm distributor was in poor condition and  needs to be repaired or 
replaced. The fixed sprinklers on the filter were found to be assisting with distributing flow 
over the media surface but approximately 1 meter width of dry media was measured from 
the outer media bed perimeter.   This results in reducing the active media volume by over 



 
TTAARROOOOMM  SSEEWWEERRAAGGEE    
PPLLAANNNNIINNGG  RREEPPOORRTT  
 

Banana Shire Council DRAFT 8 July 2009 
M:\7637-09\Word\TAROOM REPORT JUNE 2009 V.1(ST).docx Cardno (Qld) Pty Ltd Page 18 

25% which therefore proportionally reduces the BOD5 removal efficiency and calculated 
capacity to 167 m3/day; the plant’s ultimate capacity.  

  

   
Figure 5-4:  Trickling Filter at Taroom 

Beside the distributor arm that needs immediate attention, the cracks in the water collection 
channel around the bottom of the filter also need to be fixed to prevent water ponding and 
seepage into the water table. The filter structure appeared to be in good condition.  

 

5.4 Secondary Clarifier (Humus Tank) 

5.4.1 General Consideration 

The purpose of the secondary clarifier (humus tank) is to separate the humus solids or 
sludge from the trickling filter effluent.  The clarified effluent passes to the disinfection tank 
while the sludge settles to the tank floor and is returned upstream to the inlet works.   

5.4.2 Assessment of the Humus Tank 

The design of humus tank in this application is similar to the design of primary 
sedimentation tanks.  The accepted design parameters for a humus tank based on the 
QLD Guidelines for Planning & Design of Sewerage Schemes, Vol 2, Section 12 are 
shown in Table 5-4:  

 

 



 
TTAARROOOOMM  SSEEWWEERRAAGGEE    
PPLLAANNNNIINNGG  RREEPPOORRTT  
 

Banana Shire Council DRAFT 8 July 2009 
M:\7637-09\Word\TAROOM REPORT JUNE 2009 V.1(ST).docx Cardno (Qld) Pty Ltd Page 19 

Table 5-4   Humus Tank Design Values  

Parameters Units Values
Surface Loading Rate at Peak flow at m3/m2/d 25 

Retention time at 3ADWF hrs 2.0 

Weir overflow rate at 3ADWF m3/m/d 250 

Field measurements were used to calculate the capacity of the existing humus tank. The 
tank is cylindrical with a diameter measured to be 6 m. The effective volume is calculated 
by measuring the depth of water to the sludge bed.  

Calculating the maximum flow as limited by each of the parameters based on the 
suggested design values: 

  Surface loading rate of 25 m3/m2-d : 707 m3/d  
  Weir overflow rate of 125 m3/m2-d : 4,712 m3/d 
  At 706 m3/d, the retention time is 6.7 hours 

According to the results, the maximum flow rate is limited by the surface loading rate which 
indicates that the existing clarifier can operate at a flow up to 707m3/day. This criteria is 
based on 3ADWF, therefore the design ADWF of the secondary clarifier is 707/3 = 235.6 
m3/day. 

The tank is required to settle the solids, and allow clarified effluent to pass through to the 
chlorination contact tank.  Longer retention time allows greater solid settlement however, 
excessive sludge retention time will allow anoxic and anaerobic conditions to develop  
which promotes  the denitrification process producing nitrogen gas which rises to the 
surface as bubbles. The rising bubbles disturb the sludge blanket and reduce settling 
efficiency and is evidenced by sludge floating on the surface of the tank..   

During the site visits the clarified water overflowing to the CCT appeared to be clear but the 
sedimentation section of the humus tank looked to be turbid, green and murky. Scum and 
other material was visible floating on the surface with some bubbles rising from the bottom.   

The analytical results reveal the effluent suspended solids ranges from 6-40 mg/L, 
indicating performance inconsistency which is possibly due to sludge retained in the tank. 
Some Nitrates are also evident in the final effluent which indicates that a level of nitrification 
is occurring.              

The sewage flow between 2006 and 2008 is in the range of 120-140 m3/day which equate 
to 34-40 hours retention time. The current practice to manually draw off sludge every 
morning is therefore insufficient as the anoxic condition and denitrification was evident. It is 
also reported that at times the operators need to keep birds and ducks out of the clarifier.   

Therefore, the following is recommended: 

  The Humus Tank should be drained and cleaned at least once a year. 
  An automatic sludge draw-off system should be installed and adjusted to suit the plant 

load. The interval between sludge draw off should not be longer than 4-6 hours.  
                                                                                                                                                                        



 
TTAARROOOOMM  SSEEWWEERRAAGGEE    
PPLLAANNNNIINNGG  RREEPPOORRTT  
 

Banana Shire Council DRAFT 8 July 2009 
M:\7637-09\Word\TAROOM REPORT JUNE 2009 V.1(ST).docx Cardno (Qld) Pty Ltd Page 20 

 

 
Figure 5-2:  Humus tank at Taroom STP. 

5.5 Chlorine Contact Tank 

5.5.1 General 

Clear water from the secondary clarifier enters the chlorine contact tank (CCT) for 
disinfection. Sodium hypochlorite is used as disinfection agent. A 30 minute retention time 
is generally considered adequate to achieve the maximum bacteriological kill rate.   

5.5.2 Assessment of Chlorine Contact Tank 

Sodium hypochlorite dosing rate is currently manually set once per day based on a chlorine 
residual test to target 0.6mg/L. This results in not being able to maintain the chlorine target 
when the influent flow changes. Ideally, the dosage should be automatically adjusted to 
match the load. It is recommended to install a control system to monitor the chlorine 
residue level at the outlet to the CCT and automatically adjust the dosing rate to maintain 
the preset target value.  

Sodium hypochlorite is stored in two polyethylen tanks located within a coated masonry 
and concrete bund. Access is difficult and should be improved.    

The existing CCT has a dimension of 1.4m length x 1.5m width and 1.25m height up to the 
overflow level. The calculated volume up to the overflow weir is 7.68m3.   

The maximum flow that the CCT can provide sufficient retention time is:  

  Max flow  =  7.68 x 24 x 60 / 30  =  368.6 m3/day   
          = 4.2 L/s 



 
TTAARROOOOMM  SSEEWWEERRAAGGEE    
PPLLAANNNNIINNGG  RREEPPOORRTT  
 

Banana Shire Council DRAFT 8 July 2009 
M:\7637-09\Word\TAROOM REPORT JUNE 2009 V.1(ST).docx Cardno (Qld) Pty Ltd Page 21 

      = 121 kL/day ADWF 
This is less than both the current flows and the predicted 3ADWF of 5.8 L/sec and the 
size of the CCT should be increased by an additional 2.8 m3. 
This can be achieved by installing an additional chamber of approximately 1.5 m 
square adjacent to the existing inlet channel. 

 

 
Figure 5-3:  Chlorination System 

5.6 Sludge Treatment and Dewatering 

5.6.1 Sludge Production 

Sludge produced in a sewage treatment plant may be defined as a concentrated dispersion 
of solids from the treatment processes suspended in water.  The solids in the sludge are 
mainly of a biological nature (biosolids) produced as a waste product of the biological 
purification.  In general, the biosolids are in the order of 70 - 80% organic matter with the 
balance being inert, inorganic material. The nature and physical characteristics of the 
sludge depends on its origins.   
 
Raw, undigested (stabilised) sludge is usually a grey colour with a viscous, lumpy 
consistency due to its organic nature and has an objectionable odour when exposed to air.  
It is produced by the settlement of the organic matter contained in the raw sewage.  The 
raw sludge anaerobically digests in the bottom hopper of the Imhoff Tank which changes its 
characteristics.  Fully digested sludge is a black colour with a characteristic “tarry” odour 
and a creamy appearance.  
 
Sludge production can be estimated using flow data, the average suspended solid 
concentration in the influent and assuming a 50% solid reduction by digestion. The sludge 
removed from the Imhoff tank is likely to be around 2 - 4% dry solids. 



 
TTAARROOOOMM  SSEEWWEERRAAGGEE    
PPLLAANNNNIINNGG  RREEPPOORRTT  
 

Banana Shire Council DRAFT 8 July 2009 
M:\7637-09\Word\TAROOM REPORT JUNE 2009 V.1(ST).docx Cardno (Qld) Pty Ltd Page 22 

Currently at Taroom STP, sludge is removed from the bottom of the Imhoff Tank 
approximately every 6 - 8 weeks and transferred directly to sludge beds for drying. This 
sludge originates from the raw sludge settled out from the influent and humus sludge 
returned from the secondary clarifier. In a well operated Imhoff Tank this sludge should be 
a relatively stable anaerobically digested sludge. 

Table 5-5 shows a calculation of sludge production based on the current operating practice 
and using an average raw sewage flow to STP during 2006 - 2008: 

Table 5-5   Average Sludge Production at Taroom STP (2006-2008) 

Parameters Units Value 

Average STP inflow m3/day 100 

Typical QLD mid-strength suspended solid mg/L 240 

Suspended solids load to treatment plant kg/d 24 

Suspended solids captured in Imhoff tank (assume 60%) kg/d 14 

Volatile Solid (assume 70%) kg/d 10 

Volatile Solid loss through anaerobic digestion % 50 

Total Solids after digestion  kg/d 9 

Sludge Draw off interval weeks 6  

Estimated sludge dry solids content % 3 

Sludge volume transferred to drying beds m3 13 
 

5.6.2 Sludge Treatment  

The sludge treatment process in place at Taroom STP is based on anaerobic digestion.  
The sludge is held for 30 - 45 days at ambient temperatures under anaerobic conditions.  In 
the process, specific groups of anaerobic bacteria decompose the various groups of 
organic matter in the sludge, breaking them down to simple compounds, mainly water, 
carbon dioxide, methane and biomass.  

The anaerobic process occurring in the Imhoff tank is classified as a low-rate process 
based on its extended retention time and operation at ambient temperatures. It operates as 
an unheated, low rate anaerobic digestion chamber.  The working volume can, and as 
discussed earlier, is likely to be significantly reduced by a build up of grit and other settled 
inorganic solids. 

During the anaerobic digestion process, a mixture of carbon dioxide and methane is 
produced and rises through the gas chamber to the surface. As the gas travels upwards 
through the digesting sludge some mixing of the sludge is induced.  A scum layer is formed 
from the sludge rising with the gas to the surface; this layer helps contain the odour.   

A well operated anaerobic digester can reduce the organic matter in the sludge by 40 – 
50% and produce a stabilised sludge. 



 
TTAARROOOOMM  SSEEWWEERRAAGGEE    
PPLLAANNNNIINNGG  RREEPPOORRTT  
 

Banana Shire Council DRAFT 8 July 2009 
M:\7637-09\Word\TAROOM REPORT JUNE 2009 V.1(ST).docx Cardno (Qld) Pty Ltd Page 23 

5.6.3 Sludge Drying Beds 

Sludge removed from the Imhoff tank is expected to have dry solids content in the order of 
2 – 4%.  At this concentration, the sludge is still 96 – 98% water and must be dewatered 
(dried) to a solid consistency so that it can be handled and transported from site without 
spillage.  

There are various methods of sludge dewatering and currently the Taroom STP dewaters 
the sludge on drying beds by spreading the sludge over the sand bed.  Water content in the 
sludge is reduced by percolating through the sand bed and evaporation. The dry sludge is 
then removed to a stockpile on site and eventually disposed of at the refuse tip. 

There are 4 sludge drying beds at Taroom STP with sand topping and underdrain system 
where water from sludge passes down through the sand and is collected in the humus 
sludge recycle well and returned to the process.   

Table 5-6   Existing Drying Beds 

Parameters Units Value  

Number of drying beds unit 4 

Dimensions (L x W) m  5.5 x 2.75 

Area (per bed) m2 15.13 

Area (total) m2 60.5 

Underdrain system  Yes 

Bed topping material  Sand 

General condition  Poor – Walls have 
significant  cracks 

The QLD Guidelines recommends the minimum sludge bed area is 0.05m2 per EP. Given 
the dry bed area of 60.5m2, the existing dry beds are sufficient for loading up to 1,210 EP. 



 
TTAARROOOOMM  SSEEWWEERRAAGGEE    
PPLLAANNNNIINNGG  RREEPPOORRTT  
 

Banana Shire Council DRAFT 8 July 2009 
M:\7637-09\Word\TAROOM REPORT JUNE 2009 V.1(ST).docx Cardno (Qld) Pty Ltd Page 24 

 

Figure 5-4:  Sludge drying beds at Taroom 



 
TTAARROOOOMM  SSEEWWEERRAAGGEE    
PPLLAANNNNIINNGG  RREEPPOORRTT  
 

Banana Shire Council DRAFT 8 July 2009 
M:\7637-09\Word\TAROOM REPORT JUNE 2009 V.1(ST).docx Cardno (Qld) Pty Ltd Page 25 

5.7 Summary of the Capacity of Existing Process Elements 

The following table summarises the estimated available capacity of each process element: 

Table 5-7   Calculated Capacity of Each Process Element 

Plant Element 
Capacity 

(m3/day) 

Equivalent 
ADWF  

(m3/day) 
Comments 

Inlet Screens - - 50 mm aperture is considered 
too large 

Grit Removal 406 82 Channel width is too small for 
current diurnal peak flows   

Imhoff Tank - Sedimentation 538 179 Satisfactory 

Imhoff Tank  - Digestion 177 177 Satisfactory 

Trickling Filter 222 222 Satisfactory 

Secondary Clarifier 707 235.7 Satisfactory 

Chlorine Contact Tank 369 123 Volume too small for current 
peak flows 

Sludge Dry Beds 280 280 Sufficient provided grit 
removal is improved 

 
In summary, the biological process elements are capable of treating sewage for the next 20 
years. The critical process elements are the Inlet Works and Chlorine contact Tank which 
require augmentation.  The Trickling Filter will be satisfactory if the distribution system is 
maintained to provide even distribution of influent flows over the whole of the media.    



 
TTAARROOOOMM  SSEEWWEERRAAGGEE    
PPLLAANNNNIINNGG  RREEPPOORRTT  
 

Banana Shire Council DRAFT 8 July 2009 
M:\7637-09\Word\TAROOM REPORT JUNE 2009 V.1(ST).docx Cardno (Qld) Pty Ltd Page 26 

6. EFFLUENT MANAGEMENT 

Currently the treated effluent from STP is used by the adjacent farm owned by Mr Rose 
and at the Taroom Golf Club. Council supplies treated effluent with a quality based on 
meeting EPA requirements but it does not guarantee the quantity of supply to each user.  

The contents of both agreements are summarised as follows:   

6.1 Effluent Reuse at Taroom Golf Club 

Taroom Golf Club is located about 1 km south of the STP along Cromwell Street.  The 
irrigated area is approximately 50 ha and irrigation is only undertaken during the night. The 
golf course has several dams used for irrigation. The effluent from STP is pumped to one of 
these dams via the golf course pump situated at the treatment plant’s CCT. The golf course 
does not take STP effluent every day. When the golf course pump is on duty it is controlled 
by the CCT level controller. There is no standby pump.  

The current supply agreement (2004-2024) provides the following conditions 

  Club’s responsibilities: 
 Quantity of supply is not guaranteed, taking the effluent is to be at the Club’s 

risk. 
 Management of the dam and disposal of water in the dam via irrigation  
 Ensuring that the effluent in the dam is stored and used for irrigation on their 

property in a sustainable manner including no damage to vegetation, 
minimum soil erosion, no surface ponding and minimum infiltration beyond 
root zone.   

 Display warnings to the public that the effluent is in use and to provide 
signage that indicates if the water is drinkable or not drinkable. 
 

  The Council’s responsibilities: 
 Management of the effluent up to the dam in the golf course.  
 Ensuring the effluent quality meets the EPA Licence requirements 
 Management of excess effluent in a wet weather event or in the case that the 

club discontinues acceptance of effluent.  

6.2 Effluent Reuse at Mr. Rose’s Farm 

Mr. Rose’s farm is located adjacent to the STP site. The farm only takes the effluent via the 
overflow from the CCT. The overflow discharges into an underground pipe where it gravitates 
into the drainage trench around a paddock which is approximately 1 ha in area. Excess water 
from the drainage trench flows into a dam located at the north east corner of the property. 

 Any overflow from this dam can discharge into Dawson Creek about 1.5 km away.    

The current supply agreement (2004-2024) outlines the following conditions 

  Mr. Rose’s responsibilities: 
 Quantity of supply is not guaranteed, taking the effluent is to be at the Mr. 

Rose’s risk 



 
TTAARROOOOMM  SSEEWWEERRAAGGEE    
PPLLAANNNNIINNGG  RREEPPOORRTT  
 

Banana Shire Council DRAFT 8 July 2009 
M:\7637-09\Word\TAROOM REPORT JUNE 2009 V.1(ST).docx Cardno (Qld) Pty Ltd Page 27 

 Ensuring that the effluent is stored and use for irrigation on the property in a 
sustainable manner i.e. no damage to vegetation, minimum soil erosion, no 
surface ponding and minimum infiltration beyond root zone.   

 Management of the dam and disposal of water in the dam via irrigation  
 Maintaining signage warning the public that the effluent is in use  

  
  The Council’s responsibilities: 

 Management of the effluent up Mr. Rose’s property boundary.  
 Ensuring the effluent quality meets the EPA Licence requirements. 
 Provide a notice that the property stores and irrigates treated effluent which 

is not for drinking use. 
 Management of excess effluent in wet weather events or in the case that Mr. 

Rose discontinues acceptance.  
 



 
TTAARROOOOMM  SSEEWWEERRAAGGEE    
PPLLAANNNNIINNGG  RREEPPOORRTT  
 

Banana Shire Council DRAFT 8 July 2009 
M:\7637-09\Word\TAROOM REPORT JUNE 2009 V.1(ST).docx Cardno (Qld) Pty Ltd Page 28 

7.  SUSTAINABILITY ASSESSMENT OF EFFLUENT REUSE 

7.1 Model for Effluent Disposal using Land Irrigation (MEDLI)  

The reuse of effluent can be beneficial as it reduces the demand for other water resources, 
increases the productivity of agriculture, limits possible adverse impacts on the natural 
environment and in some instances, can reduce the need for artificial fertilisers. 

The effects of effluent loading to a land application can be simulated by modeling the 
effects on the environment.  The accepted computerised hydraulic model to evaluate the 
sustainability of effluent re-use is MEDLI (Model for Effluent Disposal to Land Irrigation) 
which has been jointly developed by the CRC for Waste Management and Pollution 
Control, the Queensland Department of Primary Industries and Natural Resources and 
Mines (NRM) for the purpose of designing and analysing effluent disposal systems for rural 